CASE 1: A 76-year-old Spanish speaking male presents to LHM to establish care. A1C obtained 2 weeks prior by his nephrologist was 9.3%. He has been prescribed a number of pills for his diabetes but is not sure which ones he actually has at home. 
1. Which classes of diabetes medications have been prescribed to this patient?
2. Which, if any, of his existing diabetes medications would you continue? 
a. Is there any additional information you need?
b. For each medication you are considering, how would you counsel him on risks/benefits?
3. Are there any additional classes of medications that you would consider for treatment of his diabetes?
[image: ]

[image: ]
[image: ]

Case 2: A 70 year old female with diabetes presents for follow up. Her most recent A1C was 8.3%. Her problem list, vital signs and medication list are on the following page.
1. What classes of medication is she currently taking for diabetes?
2. Would you recommend any changes to her current regimen?
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Atorvastatin Calcium 20 MG Oral Tablet;

Therapy: (Recorded:06Aug2020) to; Status: ACTIVE Recorded
Farxiga 10 MG Oral Tablet;

Therapy: 22Dec2020 to; Status: ACTIVE Recorded

Finasteride 5 MG Oral Tablet;
Therapy: (Recorded:06Aug2020) to; Status: ACTIVE Recorded

glipiZIDE 10 MG Oral Tablet; Take 1 tablet twice daily;
Therapy: (Recorded:09Feb2021) to; Status: ACTIVE Recorded

Hydroxychloroquine Sulfate TABS;
Therapy: (Recorded:06Aug2020) to; Status: ACTIVE Recorded

Januvia TABS;
Therapy: (Recorded:06Aug2020) to; Status: ACTIVE Recorded

Levothyroxine Sodium 50 MCG Oral Tablet; Take 1 tablet daily;

Therapy: 30Nov2020 to (Last Rx:09Feb2021) Requested for: 09Feb2021; Status: ACTIVE Ordered

Lisinopril 20 MG Oral Tablet;
Therapy: (Recorded:06Aug2020) to; Status: ACTIVE Recorded

metFORMIN HCI - 1000 MG Oral Tablet; TAKE 1 TABLET EVERY 12 HOURS DAILY Requested for:
Metoprolol Succinate ER 100 MG Oral Tablet Extended Release 24 Hour;

Therapy: 11Jan2021 to; Status: ACTIVE Recorded

Nabumetone 500 MG Oral Tablet;

Therapy: (Recorded:06Aug2020) to; Status: ACTIVE Recorded
Pioglitazone HCI - 30 MG Oral Tablet;

Therapy: (Recorded:09Feb2021) to; Status: ACTIVE Recorded
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Vital Signs

Recorded: 25Feb2021
09:18AM

Systolic 118
Diastolic 5
Temperature 974F

Heart Rate 63
Respiration 14

02 Saturation 100

Physical Exam

Constitutional: no acute distress, well nourished, well developed and well-appearing.

Eyes: pupils equal round and reactive to light and extraocular movements intact.

ENT: the outer ears and nose were normal in appearance.

Pulmonary: no respiratory distress, no accessory muscle use, lungs were clear to auscultation bilaterally.
Cardiac: normal rate, with a regular rhythm and normal S1 and S2.

Vascular: 2+ bilateral LE edema to level of knee .

Abdomen: abdomen soft, non-tender, non-distended, no HSM and normal bowel sounds.

Lymphatic: no anterior cervical lymphadenopathy.

Back: no CVAtenderness and no spinal tenderness.

Musculoskeletal: no joint swelling.

Skin: no rash.

Neurology: unsteady gait, ambulates with cane .

Psychiatric: speech grossly normal, the affect was normal, oriented to person, place, and time, the mood was
normal and insight and judgment were intact.
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“Active

Abdominal pain

Abnormal cortisol level

Abnormal mammogram

Abused spouse

Acute cystitis without hematuria

Acute pain of right shoulder

Anemia

Anemia, iron deficiency

Ankle swelling

Anosmia

Ataxic gait

Back pain

Bilateral leg edema

Chronic constipation

CKD (chronic kidney disease), stage lll
Colonoscopy planned

Constipation

COPD (chronic obstructive pulmonary disease)
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Decreased taste and smell
Depression

Depression

Diabetes mellitus

Diabetes mellitus with neuropathy
Dizziness

Dyspnea on exertion

Edema of both legs

Fall, initial encounter

Fatigue

Folate deficiency

Frequent urination

Gastritis

GERD (gastroesophageal reflux disease)
Glaucoma, bilateral

Grief

HTN (hypertension)
Hyperglycemia

bhonaskrmidarnnee
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Hyperlipidemia

Hypothyroid

IBS (irritable bowel syndrome)

Keloid

Mammogram normal

Meralgia paresthetica

Morbid obesity with BMI of 60.0-69.9, adult
Need for influenza vaccination

Obesity

Odynophagia

OSA (obstructive sleep apnea)
Osteoarthritis

Osteoporosis screening

Post-nasal drip

Primary osteoarthritis of right shoulder
Psoriasis

Scapular dyskinesis

Screening for breast cancer

Screening for cervical cancer
Screening for colon cancer
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[Test |Result

|Height bft2in

[Weight 303 Ib

|BMI Calculated 155.42 kg/im2

|BSA Calculated 2 28

Systolic 130 mm Hg, RUE, Sitting
|Diastolic 188 mm Hg, RUE, Sitting
|Heart Rate 108 bpm

|Respiration 16

|02 Saturation [o0

[Temperature

|96.8 F, Temporal
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Atorvastatin Calcivm 20 MG Oral Tablet (Lipitor)

TAKE 1 TABLET DAILY AT BEDTIME.

BD Pan Neadle Nano UF 32G X 4 MM

Please check FSg 4 times day

BD Pan Neadle Nano UF 32GX 4 MM

USE TO INJECT INSULIN AS PRESCRIBED

Blood Glucoss Test In Vitro Strip

TEST 2 TIMES DAILY.

Calcivm Carbonate-Vitamin D 600-400
MG-UNIT Oral Tablat

Catirizine HCI - 10 MG Oral Tablet

TAKE 1 TABLET DAILY AS DIRECTED.

Colace 100 MG Oral Capsule

TAKE 1 CAPSULE 2 TIMES DAILY.

Contour Next Monitor w/Device Kit

USE AS DIRECTED.

Contour Next Test In Vitro Strip
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Folic Acid 1 MG Osal Tablat

TAKE 1 TABLET DAILY.

Gaviscon Extra Strength 254-237.5 MG/SML
Oral Suspension
USE AS DIRECTED.

Gaviscon Extra Strength 254-237.5 MG/SML
Oral Suspension
USE AS DIRECTED.

Glimepiride 2 MG Oral Tablet

TAKE 2 TABLET Daily Please take 1 tablet wit

Glucose Monitoring Strips

USE AS DIRECTED

Lancets Ultra Thin

FOR FSG TESTING twice daily

Lisinopril 2.5 MG Oral Tablet

TAKE 1 TABLET DAILY AS DIRECTED.

Loperamide HCI - 2 MG Oral Capsule

TAKE 1 CAPSULE TWICE DAILY.

metFORMIN HCI - 500 MG Osal Tablat

TAKE 1 TABLET BY MOUTH TWICE DAILY

Omeprazole 20 MG Orzl Capsule Delayed Release

TAKE 1 CAPSULE DAILY EVERY MORNING |
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Active
Adult hypothyroidism
Albuminuria
Avrthritis
Benign prostatic hyperplasia (BPH) with urinary urgency
Carotid stenosis, asymptomatic, bilateral
Chronic kidney disease (CKD), stage |
% Diabetes
‘. Diabetes mellitus
‘. Exertional angina
HLD (hyperlipidemia)
HTN (hypertension)
% ILD (interstitial lung disease)
Intermittent palpitations
% PAD (peripheral artery disease)
Health Maintenance




